
Tous droits réservés ©  Revue des sciences de l'eau, 1996 Ce document est protégé par la loi sur le droit d’auteur. L’utilisation des
services d’Érudit (y compris la reproduction) est assujettie à sa politique
d’utilisation que vous pouvez consulter en ligne.
https://apropos.erudit.org/fr/usagers/politique-dutilisation/

Cet article est diffusé et préservé par Érudit.
Érudit est un consortium interuniversitaire sans but lucratif composé de
l’Université de Montréal, l’Université Laval et l’Université du Québec à
Montréal. Il a pour mission la promotion et la valorisation de la recherche.
https://www.erudit.org/fr/

Document généré le 23 avr. 2024 04:23

Revue des sciences de l'eau
Journal of Water Science

The Influence of Temperature on the Removal of
Biodegradable Organic Carbon
Influence de la température sur l'élimination du carbone
organique biodégradable
B. Welté et A. Montiel

Volume 9, numéro 2, 1996

URI : https://id.erudit.org/iderudit/705247ar
DOI : https://doi.org/10.7202/705247ar

Aller au sommaire du numéro

Éditeur(s)
Université du Québec - INRS-Eau, Terre et Environnement (INRS-ETE)

ISSN
0992-7158 (imprimé)
1718-8598 (numérique)

Découvrir la revue

Citer cet article
Welté, B. & Montiel, A. (1996). The Influence of Temperature on the Removal of
Biodegradable Organic Carbon. Revue des sciences de l'eau / Journal of Water
Science, 9(2), 163–187. https://doi.org/10.7202/705247ar

Résumé de l'article
Le suivi du carbone organique dissous (COD) et de sa fraction biodégradable
(CODB) a été effectué à différentes températures comprises entre 5 à 15°C sur
une chaîne de traitement d'eau de consommation comportant plusieurs étapes
biologiques. L'influence de la température de l'eau brute est particulièrement
importante pour les étapes biologiques telles que la filtration lente sur sable
(FLS) et la filtration sur charbon actif en grains (CAG).
L'efficacité de la filtration lente est très bonne à 15°C avec une élimination de
76 % du CODB. À cette température, néanmoins, la concentration en CODB de
l'eau issue des filtres lents est supérieure à celle observée à des températures
inférieures. L'activité biologique des filtres lents produit du CODB. À la
température de 5°C, l'élimination du CODB sur les filtres lents n'est que de 20
%. Il semble que l'optimum de température pour une efficacité optimale soit de
10°C.
Les résultats obtenus sur le charbon actif en grains sont très différents: à 8°C,
l'élimination du CODB est de 35 %, alors que nous avons observé un maximum
d'élimination de 55 % de CODB sur les filtres à charbon à une température de
9°C. L'efficacité de la filtration lente sur sable pour l'élimination du CODB
semble supérieure à celle des filtres à CAG à des températures supérieures à
10°C. Pendant l'étape d'ozonation, une augmentation du carbone organique
biodégradable a été observée. Cette hausse est fonction de la température et de
la dose d'ozone appliquée. Quatre fractions du carbone organique
biodégradable de l'eau ozonée ont été différenciées: le CODB libéré par
l'activité biologique des filtres lents, le CODB particulaire redissous, le CODB
attribuable à l'attaque du COD réfractaire par l'ozone et le bruit de fond du
CODB libéré des filtres lents, constant quelle que soit la température.
Une augmentation du CODB libéré par l'activité biologique des filtres lents a
été notée, ainsi qu'une augmentation du CODB particulaire redissous avec la
hausse de la température. Par contre, une diminution du CODB provenant de
l'attaque du COD réfractaire a été observée avec l'augmentation de la
température.

https://apropos.erudit.org/fr/usagers/politique-dutilisation/
https://www.erudit.org/fr/
https://www.erudit.org/fr/
https://www.erudit.org/fr/revues/rseau/
https://id.erudit.org/iderudit/705247ar
https://doi.org/10.7202/705247ar
https://www.erudit.org/fr/revues/rseau/1996-v9-n2-rseau3283/
https://www.erudit.org/fr/revues/rseau/


REVUE DES SCIENCES DE L'EAU, Rev. Scj. Eau 2(1996) 163-167 

The influence of température on the removal 
of biodégradable organic carbon* 

influence de la température sur l'élimination 
du carbone organique biodégradable 

B. WELTÉ, A. MONTIEL1 

Reçu le 21 octobre 1994, accepté le 20 novembre 1995". 

SUMMARY 

RÉSUMÉ 

A study of the removal of dissolved organic carbon (DOC) and biodégradable 
dissolved organic carbon (BDOC) has been performed in a water treatment 
plant where several biological steps are involved. The influence of the tempéra
ture of the raw water has been studied. The behaviour of slow sand filtration 
(SSF) differs from that of granular activated carbon (GAC) filtration : in the 
case of slow sand filtration, optimum efficiency is obtained at a température 
above or equal to 15°C, whereas optimum efficiency for GAC is obtained star-
ting from a température of 10°C. Slow sand filtration seems to be more effi
cient in BDOC removal where high températures are présent. For low tempe-
ratures, efficiency of the two methods is comparable. For médium 
températures (10°C), GAC seems to be more efficient 

Key words : treatment, drinking water, BDOC, température, slow sand filtration, gra
nular activated carbon 

Le suivi du carbone organique dissous (COD) et de sa fraction biodégradable 
(CODB) a été effectué à différentes températures allant de 5 à 15 °C sur une 
chaîne de traitement comportant plusieurs étapes biologiques. L'influence de 
la température de l'eau brute est particulièrement importante pour les étapes 
biologiques telles que la filtration lente et la filtration sur charbon actif en 
grains. 

L'efficacité de la filtration lente est très bonne à 15 °C avec une élimination de 
76 % du CODB. A cette température, néanmoins, la concentration en CODB 

1. SAGEP, Eau de Paris, 9 rue Schoelcner, 75675 Paris, France. 

* Communication présentée au Colloque International sur la « Matière Organique Biodégradable » Ecole 
Polytechnique de Montréal, juin 1994. 

** Les commentaires seront reçus jusqu'au 13 décembre 1996. 



164 Rev. Sel. Eau, 9(2), 1996 S. Welté et A. Montiel 

de l'eau issue des filtres lents est supérieure à celle observée à des températures 
inférieures. L'activité biologique des filtres lents produit du CODB. A la tem
pérature de 5 °C, l'élimination du CODB sur les filtres lents n'est que de 
20 %. Il semble que l'optimum de température pour une efficacité optimale 
soit de 10 °C. 

Les résultats sur le charbon actif en grains sont très différents : à 8 ,°C, l'élimi
nation du CODB est de 35 %, mais nous avons observé un maximum d'élimi
nation de 55 % de CODB sur les filtres à charbon et ceci à une température de 
9 °C. L'efficacité de la filtration lente pour l'élimination du CODB semble 
supérieure à celle des filtres à CAG à des températures supérieures à 10 °C. 
Pendant l'étape d'ozonation, nous avons toujours observé une augmentation 
du carbone organique biodégradable. Cette augmentation dépend de la tempé
rature et de la dose d'ozone appliquée. Nous avons pu différencier 4 fractions 
dans le carbone organique biodégradable de l'eau ozonée : le CODB relargué 
par l'activité biologique des filtres lents, le CODB particulaire redissous, le 
CODB dû à l 'attaque du COD réfractaire par l'ozone et le bruit de fond de 
CODB relargué des filtres lents, constant quelle que soit la température. 

Nous avons observé une augmentation du CODB relargué par l'activité biolo
gique des filtres lents ainsi qu'une augmentation du CODB particulaire redis
sous avec la température. Par contre, nous avons observé une diminution du 
CODB dû à l 'attaque du COD réfractaire avec la température. 

Mots clés: traitement, eau potable, CODB, température, filtration lente sur sable, char
bon actif en grains. 

GLOSSARY 

TOC : Total organic carbon 

DOC : Dissolved organic Carbon 

BDOC : Biodégradable Dissolved Organic Carbon 

RDOC : Refractory Dissolved Organic Carbon 

UV: Ultraviolet absorbance at 254 nm 

SSF : Slow Sand Filtration 

GAC : Granular Activated Carbon 

RW: Raw Water 

PW : Pretreated Water 

SSFW : Slow Sand Filtered Water 

OW : Ozonated Water 

GACW: GAC Fiitered Water 

Cet article, d'auteurs francophones, soumis en anglais est publié dans cette version, 
accompagné de sa traduction en français, selon les règles de la Revue des Sciences de 
l'Eau/Journal of Water Science. Les textes anglais d'auteurs non francophones sont 
acceptés dans une certaine proportion s'ils sont précédés d'un résumé français de 1 000 
mots. 



Température and removal of BDOC 165 

1 - INTRODUCTION 

Assimilable or biodégradable organic carbon is an essential parameter which 
must be taken into account when one considers the dégradation of water in distri
bution networks. 

KAPLAN et al. (1992), CAPELLIER et al. (1992) and LEVl et al. (1992) hâve 
demonstrated that biodégradable organic carbon (BDOC) decreases when the 
résidence time in the distribution network increases. RICE et al. (1991), HUCK 
(1990), LAURENT et al. (1993) and GIBBS et al. (1993) hâve established that there 
is corrélation between BDOC levels and bacterial aftergrowth in distribution 
networks. 

According to VAN DER KOOU (1992), there exists a maximum biodégradable 
(BDOC) or assimilable (AOC) dissolved organic carbon concentration for water 
entering the distribution network and thîs level must not be exceeded if bacterial 
aftergrowth is to be avoided. This has been confirmed in studies performed by 
SERVAIS ef al. (1992) and HAMBSCH et al. (1992). Bacterial aftergrowth can lead to 
taste and odour problems and also accélérâtes corrosion. 

During the rénovation of its Ivry plant, Société Anonyme de Gestion des Eaux 
de Paris's (SAGEP) criteria were the production of water not only of an excellent 
quality (removal of ail micropollutants and micro-organisms such as Giardia and 
Cryptosporidium) but also biologically very stable. 

MERLET et al. (1992) and LAFRANCE et al. (1992) hâve shown that there is 
good corrélation between chlorine use and biodégradable organic carbon con
tent. At the Ivry plant, the biological stability of water has been ensured with the 
successive biological treatment stages selected (contact bioflocculation, slow 
sand filtration granular activated carbon filtration). Thus, the chlorine demand of 
the water leaving Ivry plant is very low (0.2 mg/l) and the performance of this plant 
in the removal of biodégradable organic carbon has already been presented 
(BONNET et al., 1991 ; BONNET ef al., 1992b; WELTÉ et al., 1992). 

The aim of this study was to investigate the efficiency of an essentially biologi
cal treatment chain in the removal of BDOC according to water température and 
in particular where sudden changes in température occur. It was possible to study 
one period only : the transition from summer to autumn. 

2 - MATERIALS AND METHODS 

This study was performed on the treatment chain at the Ivry treatment plant 
which supplies about 30% of drinking water to the crty of Paris. The production 
capacity of this plant is 300 000 m3/day and its treatment network as described 
by MONTIEL et al. (1989) and BARBIER ef al. (1992) is essentially biological. The 
treatment chain îs shown in figure 1. 



166 Rev. Sel. Eau, 9<2), 1996 B. Welté et A. Montiei 

Pre-Ireatment 
Biological 
contacter Refining 

Chlorination 

Raw water 
(RW) 

Sampling points 

Figure 1 

Pretreated watër Slow sand Ozonated GAC filtered 
(PW) filtered water water water 

(SSFW) (OW) (GACW) 

Ivry water treatment plant 

Filière de traitement d'Ivry. 

The characteristics of each step are : 

- Pre-ozonation in summer (0.25 mg of 0 3 /mg of TOC [total organic carton]). 
This step allows a better removal of algae and is carried out from May to Septem-
ber. 

- Contact coagulation - bioflocculation on expanded clay (Biolite, Effective 
Size = 2.7 mm) 

Coagulant used : ferrie chloride at a dose of 5 - 10 g/m3 FeCI3 

Filtration rate = 8 - 1 0 m/hour 
Height of material : 1 m 
Crisis reagents can be used (powdered activated carbon, ferrous sulphate...) 

in this step. 

- Coagulation on sand filter (Effective Size = 0.9 mm) 
Filtration rate = 6 - 8 m/hour. 
Height of material : 1 m 

- Slow sand filtration (Effective Size = 0.6 mm). The size of the sand is relati-
vely large for slow sand filtration but it reflects the différent pretreatments. 

Filtration rate = 0.2 - 0.4 m/hour 
Height of sand : 0.7 m 
Empty bed contact time (EBCT) : 6 - 10 hours 

- Ozonation : 
Ozone treatment dose is varied in order to hâve a constant residual of 0.4 

mg/l where contact time is 10 minutes (real contact time : 4 minutes). This ensu-
res virucidal conditions. 

Ozone is produced from liquid oxygen. 

- Granular activated carbon (GAC) filtration 
Double layer of carbon : 0.6 m of microporous carbon + 0.4 m of macroporous 
carbon 
Filtration rate : 6 - 12 m/h - Empty bed contact time (EBCT) : 5 to 10 mn 



Température and removal of BDOC 167 

- Dîsinfection with sodium hypochlorite 
Disinfection conditions : residual level of 0.5 mg/l following a contact time of 30 

minutes. 

2.1 Détermination of total organic carbon (TOC), dissolved organic carbon 
(DOC) and biodégradable dissolved organic carbon (BDOC) 

-Total organic carbon (TOC) has been measured using a DC80 Dorhmann 
analyser and this measurement învolves the use of U.V. oxidation with persuf-
phate followed by infra-red détection of the C 0 2 formed. 

• -
- Dissolved organic carbon (DOC) has been measured following filtration of 

the sampie across a polycarbonate membrane with 0.45 um porosity. Membranes 
are rinsed and washed with 50 to 100 ml of distilled water before filtration. 

- Biodégradable organic carbon (BDOC) was determined according to the 
AFNOR NF T 90 319 (officiai French method) method which is based on the 
Joret-Levi method (JORET étal., 1988) : the sand used in thèse tests was sam-
pled from biological filters. It was thoroughly washed with tap water then ground 
water. When the DOC level in effluent water was close to that of ground water, it 
was considered that the sand had been sufficiently rinsed. 

The DOC levels before addition of sand and just after addition of sand were 
measured (DOCn). M the DOC content just after addition of sand was much 
higher than that before addition of sand (a différence greater than 0.2 mg/l), the 
sand was washed again. Following contact with the sand inoculum, the DOC con
tent was measured each day.The experiment was stopped once a minimum DOC 
level had been reached (DOCm) and this level was taken to be that of refractory 
carbon (RDOC).The biodégradable organic carbon content was calculated using 
the formula : BDOC = DOCn - DOCm . Assays were made in triplîcate. 

AH glassware used was thoroughly washed in a sulphochromic mixture, rinsed 
in .tap water then distilled water before being heated for 4 hours in an oven main-
tained at a température of 550°C. 

2.2 Détermination of UV absorbance 

The UV 254 absorbance was measured using a UV visible spectrometer with 
a 1 cm quartz cell. The spectrophotometer was set at zéro absorbance using fitte-
red, distilled and deionized water sample. 

2.3 Study design 

Samples were collected from September to December at various stages in the 
treatment : 

- raw water (RW) 
- coagulated and rapid filtered water (following the first 2 stages of filtration 

which constitute "pre-treatment of water") (PW) 
- slow sand filtered water (SSFW) 
- ozonated water (OW) 
- GAC filtered water (GACW) 

Three températures were studied : 15°C, 9°C and 6°C. 



168 Rev. Sel. Eau, 9(2), 1996 B. Welté et A. Montiel 

During this study, ferrie chtoride dosage used in the pretreatment was cons
tant (5 ppm). The rate of filtration on slow sand filters was the same (0.3 m/d) for 
the 3 periods studied as was the rate of GAC filtration (6 m/h). 

3 - RESULTS 

Accuracy and détection "timirof DOC and BDOC 

We hâve tried to détermine the accuracy of the BDOC déterminations. First, 
we hâve to know the accuracy of determining DOC because BDOC is obtained by 